Y

- ELINES
&  GUIDE 'INSTALLATION

CAMSO TRACK SYSTEMS FOR ALL-TERRAIN / SIDE-BY-SIDE VEHICLES
SYSTEMES DE CHENILLES CAMSAD POUR VEHICLLES TOUT-TERRAIN ET COTE A COTE

+

o PO
TS SIS POWERSPORTS Shpdsuamm

POLARIS
a000-03-1114-MAN




/A WARNING

Please read carefully each part of this document as well as the User Manual prior to
assembling, installing and using the Track System.

CAUTION: Longevity of the Camso Track System’s components is directly linked to the way the System is
used. Sportive driving, rapid direction changes and repeated fast turns (especially on power steering
vehicles) are not advised. These driving styles increase the risk of derailing and can cause premature
wear and/or major breakdowns on the Track System which will not be covered under normal warranty.

TECHNICAL SUPPORT
If your dealer or distributor is unable to solve a problem related to the System, you may contact the Camso support
team from Monday to Friday.

WWW.Camso.Co @ pws.tracksystem@michelin.com
] pie=3 [w] Il @camsopowersports
[=]i® @camsopowersports
Camso inc.

4162, rue Burrill - Local A
Shawinigan, QC G9N 0C3
CANADA

® and mc are trademarks of Camso inc.
All rights reserved. ©2022 Camso inc.
Printed in Canada.



Welcome to the Camso family

Thank you for choosing our Track Systems to make your ride a new beast.

Our products are designed to take you further and help you work harder in all terrain, whether you’re hunting,
ice fishing, caring for your land, reaching your remote cabin, or taking on any outdoor adventure. No matter
where or in what conditions, get there and back safely with your Camso track systems.

Ready to benefit from optimal traction, mobility, stability, and flotation?

Let’'s go make tracks!

REMARKS / CONSTRAINTS

Track systems can create constraints during
installation and/or use. Minor interference may
result and modification to the vehicle may be
necessary.

On this vehicle model, the track system’s design
results in the following constraints and related
recommendations:

* Permanent vehicle modification.

* Important speed reduction.

PRE-INSTALLATION CHECK OF TRACK
SYSTEM SPROCKET RATIO

Scan the QR code to the right and
access the Fitment Guide to validate
the number of teeth on front and rear
sprockets specific to your vehicle
model.

SYMBOLS AND SIGNAL WORDS

This document uses the following signal words
and symbols to emphasize particular information:

/A WARNING

Indicates a potentially hazardous situation
which, if not avoided, could result in death or
serious injury.

CAUTION: Indicates a potentially hazardous
situation which, if not avoided, may result in
damage to vehicle and Track System components.

NOTE: Indicates supplementary information.

WARNINGS

/A WARNING

Install Track System at an authorized Camso
dealer. Refer to the Warranty section in the User
manual.

WARNING
Wear protectlve gloves and goggles.

WARNING

Immobilize vehlcle on a flat and level surface,
shift transmission into Park and turn engine off.

A WARNING

Raise and install vehicle on secure supports (or
lifting device).

A WARNING

Ensure that the vehicle is immobilized and safe
to work on.

/A WARNING
Beware of hot surfaces that may cause injury.

A WARNING

Moving parts - Hands or fingers caught between
moving parts of the equipment present a danger
to life or limb.

/A WARNING

Do not place any part of your body under the
vehicle unless it is securely placed on
appropriate stands. Severe injuries could occur
if the vehicle collapses or moves. Do not use a
lifting device as a secure stand.




PARTS LIST

CAUTION: Before beginning the installation, make sure that you have received all the components included in
the parts lists below.

ITEM PART # DESCRIPTION QTY

A 1004-05-0210 | FRONT BRACKET KIT

- ANTI-ROTATION FRONT BRACKET

-- FRONT BRACKET COVER

1033-10-0055 | HEXBOLT-HCS, M10-1.5X55, 8.8, ZP, DIN931

Al W N| =
BB NN -

1074-10-0001 | NYLON NUT - FNN, M10-1.5, 8, ZP, DIN6926

o~ N § ITEM| PART# DESCRIPTION QTty
% @%9 B 1005-05-0460 | REAR BRACKET KIT 1
; 2 1 - ANTI-ROTATION REAR BRACKET- LH 1
2 - ANTI-ROTATION REAR BRACKET- RH 1
3 1033-C2-F025 | BOLT- HCS,3/8-24X1.00,GR8,ZP,ASME B18.2.1 4
4 1060-00-0004 | WASHER - W, 7/16X1.0X0.072, 8, ZP, USS 4
5 1071-C2-FO01 | NYLON NUT - NN, 3/8-24, GRS, ZP 4
T T @ ITEM| PART# DESCRIPTION Qry
| “ : § C | 1003-77-3500 |STEERING LIMITER ASSY 1
1 - THREADED DISK 2
2 1003-77-3560 | CABLE ASSY 2
3 1033-10-0060 | HEX BOLT- HCS, M10-1.5X60, 8.8, ZP, DIN931 2
4 1033-10-2026 | BOLT - HCSW,M10-1.5X25,8.8,ZP,TL,DIN933 2
§ 5 | 1050-00-0200 | STEP SPACER 2
6 1060-00-0004 | WASHER - W, 7/16X1.0X0.072, 8, ZP, USS 2
7 1071-10-0001 | NYLON NUT - NN, M10-1.5, ZP, 8, DIN982 2
X /D ITEM| PART# DESCRIPTION QTY
> D 1178-12-B076 | LUG NUT - LN, M12-1.5X75, BP 16




TORQUE SPECIFICATIONS

Recommended torque specifications according to
bolt size and grade.

GRADE
DIMENSION
Nm Ib-ft
M6-1.0 10 7
M8-1.25 25 18 33 24
M10-1.5 50 37 70 52
M12-1.75 90 66 125 92

NOTE: Use a thread locker (Loctite 262 or equivalent)
at the specific points of the System indicated in
the User Manual’s exploded views.

INFORMATION

1. For most vehicles, directional arrows have been cut
out of some components in the anchor bracket kits.
Make sure the arrows point toward the front of the
vehicle when installing the brackets. See Fig. 1

FRONT

Fig. 1

PREPARATION

1. Set each Track System unit near the position
indicated by the sticker affixed on the frame.

2

Fig. 2

** IMPORTANT: Start by installing the REAR Track
Systems first. **

REAR TRACK SYSTEM INSTALLATION

1. Remove rear wheels. Make sure that wheel studs
and wheel hubs are free of dirt.

2. If needed, remove CV joint protectors.

3. Remove bolt, washers and spacer bushings from
rear stabilizing rod end. See Fig. 3

Fig. 3




Align locating pin and hole in bracket (B1-B2) with

4. Insert bolt in the rear anchor bracket (B1-B2) as 6.
existing holes in trailing arm, as shown below in Fig. 7

shown in Fig. 4

Fig. 4 Fig. 7

7. Insert a 3/8-24 mounting bolt (B3) from the bottom
and secure anchor bracket with provided nut (B5)
and washer (B4). Tighten to 40 Nem [37 Ibft] of
torque. See Fig. 8

CAUTION: Make sure that the bolt is inserted in the
right direction. See Fig. 5

Fig. 5

5. Position anchor bracket (B1-B2) under rear
suspension trailing arm, behind wheel hub. See Fig. 6 "
ig.

8. Using the free anchor bracket hole as a template,
drill out an additional @10mm hole in trailing arm of

vehicle. See Fig. 9

Fig. 6

Drill 310mm

Fig. 9




9. Insert a 3/8-24 mounting bolt (B3) from the bottom
and secure bolt with provided nut (B5) and washer
(B4). Tighten assembly to 40 Nem [37 Ibeft] of
torque. See Fig. 10

Fig. 10

10.Secure undercarriage to rear hub using the
provided M12 lug nuts (D). Use bolt circle @156
mm. See Fig. 11

CAUTION: If needed, take rubber protector off
of hub.

CAUTION: Follow torque specification indicated by
vehicle manufacturer when tightening wheel nuts.

11. Attach stabilizing rod (2) to anchor bracket (1), using
the long spacer bushing (3), short spacer bushing
(4), flat washer (5) and nut (6). Torque to 70 Nem [52
Ibft]. See Fig. 12

CAUTION: Components must be assembled in the
order shown.

Fig. 12

12.Verify that spring assembly bolt (7) is tightened to
the recommended torque specification: 75 Nem [55
Ib«ft]. Refer to Fig. 13

Fig. 13

13.Inspect the rear track systems and ensure that all
mounting bolts were correctly tightened during
installation.




FRONT TRACK SYSTEM
INSTALLATION

1. Remove front wheels. Make sure that wheel studs
and wheel hubs are free of dirt.

2. If applicable, remove CV joint protectors.

3. Remove bolts, nuts, washers and bushings from
front stabilizing rod ends as shown in Fig. 14

Fig. 14

4. Insert bolt in front anchor brackets (A1) as shown in
Fig. 15

Fig. 15

CAUTION: Make sure that the bolt is inserted in the
right direction. See Fig. 16

Fig. 16

5. Remove M10 bolt (C3) from steering limiter cable
parts kit and insert bolt in front anchor bracket hole
as shown in Fig. 17

NOTE: It is not possible to insert this bolt once the
bracket is attached to the suspension arm.

Fig. 17

6. Position bottom part of anchor bracket assembly
(A1) under lower suspension arm. Position bracket
cover (A2) over suspension arm. Align holes and
insert the cover's tenon in the mortise cut in the
bottom part. Refer to Fig. 18

Fig. 18




7. Insert the M10x55 mm bolts (A3) through the
bottom and secure the two parts together with the
nuts (A4) provided. Tighten assembly to 50 Nem [37
Ibeft] of torque. See Fig. 19

Fig. 19

8. Secure undercarriage to rear hub using the
provided M12 lug nuts (D). Use bolt circle @156
mm. See Fig. 20

CAUTION: If needed, take rubber protector off
of hub.

CAUTION: Follow torque specification indicated by
vehicle manufacturer when tightening wheel nuts.

9. Attach the stabilizing rod (2) to the anchor bracket
(A1), using the two spacers (3), washer (4), and nut
(5). Torque to 70 Nem [52 Ib-ft]. Refer to Fig. 21

CAUTION: Components must be assembled in the
order shown.

10.Verify that spring assembly bolt (6) is tightened to
the recommended torque specification: 75 Nem [55
Ibeft]. Refer to Fig. 22

Fig. 22




STEERING LIMITER INSTALLATION 13.Position steering limiter cable assembly under

anchor bracket and slide it over bolt (C3) already

11.Assemble steering limiter cables (C2), aluminum inserted. Use washer (C6) and nut (C7) to secure
disks (C1) and step spacers (C5) together as assembly to anchor bracket. Tighten nut to 50 Nem
shown on Fig. 23 [37 Ib~ft]. Refer to Fig. 25

NOTE: Make sure arrow on top of aluminum disk
points towards front of vehicle.

FRONT

Fig. 23

IMPORTANT
12.Apply grease evenly all around step spacer bushing IMPORTANT

(C5) and in hole of aluminum disk (C1) when
assembling these parts together. See Fig. 24 14.Make sure aluminum disk pivot point is installed in
front of steering limiter cable. See Fig. 26

FRONT

|

g

Fig. 24

10



STEERING LIMITER ADJUSTMENT

WARNING: Before going to the next steps,
make sure that stabilizing arms are correctly
installed, and that the angle of attack and
alignment are correct. Refer to the User
Manual supplied at purchase.

15.Turn the vehicle’s steering wheel to its maximum
point of travel on the left. While maintaining
pressure on the steering wheel, turn threaded rod to
adjust length of cable. See Fig. 27

16.Position cable end hole (1) 199 mm [ % in. ] short of
the support plate mounting hole (2). See Fig. 27

WARNING: To prevent potential damage to
vehicle components, the ** 3 inch [19 mm] **

gap is mandatory.

Fig. 27
17.Reverse steering wheel a little to be able to bolt
support plate and cable together. Tighten provided

bolt (C4) to 35 N°m [24 Ib-ft]. See Fig. 28. Repeat
steps on right side.

Fig. 28

FINAL INSTALLATION

1. Verify the suspension settings. If the shock
absorbers are adjustable, adjust them to the stiffest
setting to allow for maximum clearance between the
System and the vehicle’s fenders. See Fig. 29

2. Verify for possible contact between Track System
and lower fender corners. See Fig. 30

Fig. 30
CAUTION: If there is contact, the fender should be

modified (cut) to avoid damage to the vehicle’s
components and premature wear on rubber track.

3. Lower the vehicle to the ground.

11



. If needed, front bumpers and side guards should be
removed - on vehicules equipped with these
options - to prevent interference between the
accessories and the Track Systems. See Fig. 31

ADJUSTMENTS

CAUTION: The Track System is designed to provide
the best traction performance and floatability.
Adjustments such as alignment, track tension, and
angle of attack are necessary for optimal System
performance. For more information on these
adjustments, refer to the document entitled
ADJUSTMENTS or to the USER MANUAL provided
with the installation kit specific to the vehicle.

REMOVAL

CAUTION: Leaving the anti-rotation anchor
brackets attached to the suspension arms, after
having removed the Track Systems, could cause
interference which might damage the vehicle.
Remove all Track System anti-rotation mechanism
components installed on the vehicle before
reinstalling the wheels.

CAUTION: Track Systems mounted on a vehicle
increase ground clearance and stability. Be careful
after re-installing your wheels; the handling
caracteristics of the vehicle will differ from those
produced by Track Systems.

STORAGE

CAUTION: Contaminants can alter and corrode the
moving parts of the Track System during storage. It
is strongly recommended to perform the
prescribed maintenance before storing the Track
System.

Dealer or distributor phone number:

Serial number:

Date of purchase:

12



¢l

‘Jeyoe p a)eqg

:8119S 8p "'ON

:IN8INQLISIP / BJIBUUOISSBOUOD NP 9]

‘uoijoeu} ap sow)sAs so| Josiwal ap
jueAe juosald ualleIIUd,| JON}JBYYS, P SPUBWIWOIDI
juswayo} jse || -ebesiwas 9] juepuad uonoeuy
op sowad)sAs sop sajiqow s9231d SI| I9PO.LIOD
jo Jaidjje juaAanad sjueulweluod s :NOILNILLY

JOVSIN3Y

‘uoljoels) ap sawd)sAs sa| D9AE S99I00SSE SI||9D
Op S9JUAIDHIP JuoJaS d}INpuod dap sanbiysug)oesed
s9| 9INoIYsA np  auibuo,p s8nod  xne
inojal np sio| aduapnud ap aAnaud asieq d9NdIYIA
np 9jijiqe)s | Judss|olddoe }9 |0S he apieb e
juajuawbne uoijoes) ap saw)sAs sa1 :NOILNILLVY

'S9N0J Sap uolje||ejsuial | ap sio|
uonejoi-ijue awalsAs np sajuesodwod sa| JaiiYy
*a|N21Y9A 9] JaBewwopua jJuaAnad Inb sasualgyialul
sop J9)nsai ua Inad |I ‘uonoesy ap SawW)sAs
sap }ieJjal np sio] uoisuadsns ap seiq xne sassie|
juos uonejol-ipue saberoue s3] 1S NOILNILLY

d9OVINONZAd

9|N2IYSA nNp uoljejjejsul.p
a|quiasua,| JaAne siuinoy dN3LvSITiLNn.1

3d T3INNVIA 31 Nno S3IOVT9JFH Iuswndop
9] JIOA ‘spjuswelsnle sed Juns Sjuswaublasual

ap sn|d inod ‘s9jewndo s9ouewopad
s9| Jiudjqo Jnod sauless9I9uU Juos anbejpe.p
o|bue jo sIIUAYD sdp uoIsSuUd} ‘Judwaubije.p
syjuawalsnfe sa7 -g)jiqepol ap j@ uopdesy ap
SOWLI9) ud sasuewopad sainajjidw s9| Jluyo anod
n5uod 939 e uondes ap awdjshs 87 :NOILNILLY

SIN3IN3ILSNIrv

L€ "Bl JIoA "uonoel) op saWglsAs s9)| 18 Sall0sse00e
$90 oJjus 8oULIBMBUILP SeD Us ‘suondo seo Bp
sadinbe ss|nolysA ss| Ins ‘xnelgie| sinsyosjold so)
18 JueAR sooyo-aled a| Jsjjeisuisep ‘uswsajieuondo



b

'|oS Ne 8|N2IYdA 8 Jessieqy ‘¢

‘sa||Iuayo sap agunjews.d
ainsn 9Jno} 3J@ 9NJYIA np sajuesodwod
xne sabewwop sap Jd)IA9 JInod sajle  SI|

(1ednoogp) Jsayipow ‘yoeju0d B A |I,S INOILNILLY
o¢ Bi4

o€ "Bi4 el JIop
"S9|le SOp SINSLIgIUI SUIOD S9) 18 UOIjoRI) Op SW)SAS
8| enus oe0d op ayjqissod e A IS JsUSA C

62 "Bl B] JIOA "9INdIYDA
np sajle s9| 1@ SaW)sAs s9| anus jJuswabebap ap
wnwixew un ajpawJiad unod swlsy snid 8] neaAlu ne
s9|ba. 2419 JuaAlop S| ‘sa|ge|bal Juos sinassijowe

S9| IS ‘uolsuadsns e| ep juswsalsnle| JsuLBA |

NOILVTIVLSNIT 43SITTVNIL

gz 'bi4

"HOJP 9100 Np 92I0J8X8 SWQW 3| Janjoay]
'8z "B14 e| JIoA [ideq] $Z] WeN G¢ op 9jdnod un e
181183 “1uinoy (y9) uojnoq 8| Juesinn us yoddns ap
anbe|d e| e oxi} 8119 assind a|qed 8| anb 8o e nbsn(
a.1BJJUOD SUSS 9| SUBP JUBJOA 3] Juawalaby) Jauino] /|

JrAE!

~—V—= \ S 74 /

-99)oadsau a139 Juswauiojebijqo
yop ,, [odw] wwelL . 9duejsip el
‘a|N21YydA np sajuesodwod sap Jabewwopua,p
a)|iqissod 91no} Ja)AD Inod :INJINISSILYIAV

/2 "Bi4 e| 410 “(2) uonexy sp poddns np
S)WDAXd,| Bp 2.4U80 Nne (}) 8|qed NP SHWIIXS,| dp
a5usd np ['od ¥4 ] ww G| 8p douelsIp aun JuslqO 9l

12 'Bi4 e| JIoA *(unanbuoj e Jaysnle unod juessingp
No JuesSIA Ud) 8|geo 9| Jajsnle ‘JuejoA ne uoissaid
aun jueusjulew uj -ayoneb 9190 np 8SINOD
B| 9p WNWIXew ne a|ndIysA Np JUBIOA ] Jaulno] G|

"Jeyoe,| ap sJoj Iuinoy
anajesiipn,| ap [anuepy 9| oA "s9)3|dwod a1
JuaAlop juswaubije,|] ap 3@ anbepe,p ajbue,|
op sjuawadlsnle s9| }@ SI||LISUl JUBWIDYIII0D
9119 JUSAIOpP Sindjesljige)s selq Sa| ‘SajueAins
sade}9 xne Jassed ap JueAy :INJWISSILIIAV

INJWN3LSNFV - 3LINANOD 3d SUNIALINIT



ol

10AId jond |
9p juiod 9p juiod

I

1INVAVY

92 "B14 €] JI0/\ "8)INPUOD Bp INSYWI| NP S|qED
np jueAe us guuolnisod 10S wnulWwn(e us anbsip np
jonid p juiod 8| anb snoa-zainsse ‘ebejquissse, YL

INVLIOdINI

"8IN2IYBA hp jueAe,| Si1oA Jsjuiod
yop wnjujwnie us anbsip o) Uns 8yl 7 :JILION
GZ B4 "[1d.q| €] weN 0§ @p 8|dno2 un € NoIOY,|
Ja118g "9oe|d us 8)INPUOD dp JndJIWI| 8| Joxiy Jnod
(LD) noiog| 10 (9D) Bj|opuoy B Josiin "9Josul efep
(€9) uojnog ne Jg|jejsul 1@ abeloue | snos 8}INPUOI
ap Jnajwi| np wniulwnje us anbsip 9] JaUUORISOd €]

AL

‘%
@ @

N

¥z "614 e J10A *(1D) wniuiwnie
us oanbsip np juswabo| 8] suep }@ Jnadedsa
anbeq e| ap 9oUBJ9JUODIID B 3JN0} JNS BWJoyun
assielb ap ayonoo aun Janbiddy "segssielb a.9
juaniop (G9) sineoedss senbeq ss| ‘abejquiesse | y'Z1

INVLIOdINI

¢z 'bi4

INVAV

¢z "B14 e| e asuow anb |93 (§9) sinaoedss
sonbeq s9| 10 (}9) wniuiwne ua sanbsip s9| (z9)
9)INPUOD 8P SJINS}IWI| SOp SB|geO S| JO|qWIBSSY ||

NOILVTIVLSNI
- 31INANOD 3A SHN3LINIT



TAANYE!

2z 'B614 '[1d.q| gG] weN G/ : @puewWWOOal 9|dnoo
ne auas 1s9 (9) Wossal np uonog 9| anb JayuUdA QL

‘anbipuj aipJo,| suep
s9291d S9| J9|qUIasSe,p SNOA-ZaINSSY NOILNILLY

12 "614 ej JloA “[1d-q ZG] wW+N 0/ op 9|dnoo un e
Jaa1ag *(g) juenbojgoine noog,| ap 1o () o||@puoi e
ap ‘(g) sinaoedsa xnap sap apie,| e (L) uoisuadsns
ap obeioue,| e (g) Jnajesiigels seilq 9| Joxid ‘6

*9|N21Y9dA np juesrqe; 9| sed anbipui abeuias ap
9|dnoo ne anoJ ap SN0JoY s3] 131198 :NOILNILLY

‘nal| e A |1,s ‘nakow np
onoyojnoed ua Jnajoajoud 3| 424139y :NOILNILLY

0z 614 e JIoA “siuinoy (@) ZLIN noJ op snoJod s9)

1o Www 9G L@ op abediad ap 8[0isd 8| JBSI|IN ‘ioLle
anoJ op nakow ne uonoel) ap SWI)SAS 9| Joxi{ ‘g

61 614

61 "Bi4 el JoA "[id«q) 2€] WeN 0G op 8|dnod un
e abe|quiasse,| Ja11ag "sIuinoj () SN0J09 SB| DaAe
solled xnap s9| Jojquiassy ‘abeioue,| op snossop
9] Jed (gy) Ww GGXQLW Suonoq seo| Jalosu| "/



g1 ‘bi4

gl "Bi el JIOA "einaugul eied
B| 8p aINudANo,| suep ainauadns alued e| ap uous)
9] JaJgsul 18 snoJ} s9| Jaubiy "uoisuadsns ap seiq
np snssap—ne (gy) ainauadns aiued e| Jauuonisod
"Inalgyul uoisuadsns ap seiq 9] shos (Ly) uonelol
—ue abeloue,| ap ainaugul aied e| Jauuolisod

L1 B4

"8JNoIYdA
np uoisuadsns op seiq ne oxy obeioug,

SI0J 8UN UONOq 89 JaJasulp 8jqissodwi 1s8 || :FLON

/1 "614 €| e 2U0W
aWWOoo Uuolsuadsns ap sabeloue sap unNoBYD
sSUBp UONOQ UN J8Jgsul }8@ 8)iINpuod ap Jna)jiwl|
se|quiasua sap (£9) OLIN Suojnog xnap sa| Jainey

G

9l "Bi4

91 'Bi4 e| 110/ "Suas uoq 3| suep
uojnoq 9| J9I9SULP SNOA-zaINSSY :NOILNILLY

Gl ‘Bi4

G| ‘614 (1) ueAe uoisuadsns ap sabeioue
SOp UNJBYD 8P 9JWIIX,| B UOINOG UN JaJ9SUu|

v

vl B4

1 "B14 e| JIoA "JuBAR SBWIR)SAS
sap sinajes||ige)}s selq Sop S9|NjoJ Xne sa||ejsul

SN0J0Y 18 SInaordss ‘S||apuos ‘SUOINOg S9| JaJiey -

‘aJlessa09U

IS ‘enbnsuoowoy juiol ap sinsjosjold s8| Jainey -

‘9]8|es ap S}dWaxa 1UOoS 8noJ ap Xnakow s 19
suolnoB sa| anb Jainsse,g JUBAR S8N0J S8| JoAS|U]

I

NOILVTIVLSNI - LNVAV S3INILSAS



"uoije||ejsul,| 8p SIO0| USO80
S9lI9S 9]0 JUO suonog se| sno} anb Jainsses
)@ @alauie uonoels) 8p SawseisAs se| Jsjoedsulg)

€l b4

¢1 'B14 "[1d.q| GG] WeN G/ : @puewwWOosal 8|dnoo
ne auas 1s9 (2) Wossal np uonoqg 9| anb JayuoAZL

AN JE

‘anbipui aipio,| suep
s9291d S9| J9|qUIaSSe,p SNOA-2aINSSY NOILNILLY

Z1 "Bid ejJiop [id-q)
Z2G] weN 0/ @p 91dnoo un e Jauasg *(9) uenbojqolne
noJog,| ap 18 (g) aj|epuod e| ap ‘(f) MNOO unaoedss,|
ap ‘(g) Buo| unaoedss,| ap apie,| e (L) uoisuadsns
ap obeioue,| e (g) Jnajesiigels seiq 9| Jaxid ||

*9|N21Y9dA np juesrqe; 9| sed anbipui abeuias ap
9|dnoo ne anoJ ap SN0Jo9 s3] 181198 :NOILNILLY

‘naj| e A |1, ‘nakow np
onoyojnoes ua Inajosjoid 9] JaidY NOILNILLV

LL "Bi4 e| JIoA siuinoy (@) ZLIN ©noJ op snoJod s9)

1o Www 9G L@ op abediad ap 8[01s0 8| JBSI|IN "lsLle
anoJ ap nakow ne uonoel) ap BWRI)SAS 9| JaxI4 0l

oL ‘614

0l 614 e| 410/ "[id-q| LE] WeN OF P
8|dnod un e Jauiag siuino} (yg) ajepuod | 19 (sg)
nolJog,| oaAe abeisouep anbe|d e| Joxy }@ snossop
9| Jed (g9) ¥g-g/¢ uonexy ep uonog d| Jalgsu| ‘6



6 b4

wuwQLg 19219d

6 B14 €| JIOA "8|NdIY9A Np
alolie uoisuadsns e| ap Jue|(I0SO Seiq Ne WwQ |y
ap |duuonippe noJj; un Jdoled ‘eqeb swwod

obeiouep anbeid e ap aiqy noJy 9| jues|nn uj -

g ‘614

\

8 '614 e| 4o "[1deq) 2€] WeN 0O 9P
9|dnoo un e Ja18S "sluInoy} (yg) 9|lepuos e| 18 (s9g)
noso9,| 29Ae abesouep anbejd e| Joxy 1@ Snossap

9| Jed (g9) $g-g/c uonexy ap uojnoq d| Jaigsu| -

R

J “Bi4 e| JloA "uoisuadsns ep selq 9] suep
sjue)sixa snoJ} xne uswsauuonisod ap a|iIdnob e 18

(zg-19) anbed e| ap aiaule| B 9NYIS NoJ) 3] Jaublly "9

9 'bi4

9 "Bi4 e| JIoA anou ap nakow 9| alaLIBp
‘alollie uoisuadsns e| ap Jue||loSo seiq np SNossap
-ne (zg-19g) obeiouep onbed el Jsuuonisod °g

G b4

G "B14 €] IO\ "Suas uoq 3| suep
uojnoq 9| J3IISULP SNOA-zainssy :NOILNILLV

¥ 'bi4

¥ *Bi4 e| e aiyuow anb [8) aislIe Uoisuadsns ap (zg
-1g) sebeloue sep unoeYO suep suUojnod sa| Jelgsu| {



¢ 614

¢ "bi4
"2J911Ie SOW)SAS Sap SsInajesi|ige)s seiq sap sa|njol
sop sinadedse )@ s9||OpuUOs ‘SUOINOg S| JBASIUT '§

‘allessaogu
IS ‘enbnguioowoy juiol ap sinsjosjoud s9| Jaudy ‘¢

‘g)9|es ap sjdwaxa Juos anol ap xnakow s9| 19
suolnob sa| anb Jainsse g "aiguIe SBN0J SO JOASIUT |

NOILVTIVLSNI - JHIIHEV SIINILSAS

»» JHIIHHY 9|[lUdBYd 8p
saw)sAs sap uone|ejsul| Jed 19ngaQ :LNVLHOINI +x

2\ RN N W,
|\ N ¢ \
< § | AN N\ \
W e 3 N
— ¢ N\
9 R
y
N
W

\ \ 7 (?///[? L) > ////Am \

'sisseyo ne agsodde
apenbpng,| JUns a9nbipul  uone|elsulp  uonisod
es op said uonoel; ap awIsAs anbeyd lusoe|ld ‘|

NOILVdVdIdd

| B14

INVAV

| "Bi4 "10-s9]j90 ap abe|quiasse,| B 9|N2IYSA NP JUBAR |
sJoA jusjuiod sayog|) S99 anb Jainsse,S "sabeloue
sap sojuesodwod saulenuad  suep  se9dnoogp
JUOS 9INJIYSA np jueae,| juenbipul sayogyy seq ‘L

NOILVIN™NOANI

Angjesiinpn,|
ap J[anuey np s8asojdxse SanAa xne sanbipul
syoipus xne ‘usjeainbg,] no ‘zgg 8}13907
adA} ep jojiy ep abeoojq ap s8jed aun JssiN ‘J1ON

26 Gzl 99 06 GLL-CLIN
zs 0L 1€ 0S G'1-0LIN
144 e 8l Gz GZ'1L-8N
. ol 0'L-9N
1d-q WN
NOISNaWIA
aavyo

"suo|noq sap sepelb s8] 18 suoisuswip
S9| UO|esS Sapuewwodas abesss sp s8|dno)

JdOVHd3S 3d S31dNOD




9l dg 'G/XS'L-ZLN ‘N1-3N0Y 3a NOYOT | 9209-ZL-8LLL a
310 NOILdIRIDS3a 303id # 3Ll
Z |Z86NIA ‘8 'dZ ‘G'L-0L ‘NN - NOTAN NOYHO3 | L000-04-1201 L
4 SSN ‘dZ '8 '220°0X0"LX94/L ‘M - 3113ANOY | ¥000-00-090} 9
4 dN3advds3a | 00¢0-00-0S01 S
Z |€E6NIQ1L'dZ'8'8°GZXS L-0LIN ‘"MSOH-NOTNO8 | 9202-0L-€€0L 14
4 JE6NIA ‘'dZ ‘8'8 '09XS L-0LIN ‘SOH - NOTNO8 | 0900-0L-€€0L €
4 F19NISSY 319yD | 095€-22-€00L 4
4 3313714 3773ANOY - 3
2 J79N3ISSY 3LINANOD 3d ¥NALINIT 37dYD | 00S€-22-€001 0
310 NOILdI{OSs3a 303id # IN3LI
14 dZ ‘849 ‘¥2-8/€ ‘NN - NOTAN NOYO3F | 1004-20-120L S
14 SSN ‘dZ '8 '220°0X0"kX94/L ‘M - 3113ANOY | ¥000-00-090} 14
¥ 1’2818 JNSY 'dZ ‘84O ‘00°IX¥C-8/€ ‘SOH | S204-2O-E€0L €
2 H0 -FHIIHHY NOILVLOY-ILNV IOVHONY - 4
2 VO -343144dV NOILV.LOY-|LINV JOVHONY - 2

FHIIFYVY JOVHONY ITdWNISNI | 09¥0-G0-S001 g
310 NOILdIRIOS3a 303id # [ENN]
¥ |9269NIA ‘dZ ‘8 ‘SL-0LIN ‘NN4-NOTANNOYOZ | L000-0L-v20L 14
14 LE6NIA ‘dZ '8'8 ‘SSXG"L-0LN ‘SOH-NOTNOY | SS00-0L-€€014 €
4 LNVAV NOILVLOY-ILNV L43IAN0D - [4
4 LNVAVY NOILVLOY-ILNV FOVHONY - 3
2 INVAVY 3OVHONY 3T9N3SNI | 0120-G0-#001 \
310 NOILdI{Os3a 303id # (JENN]

*3|qWIASUD }99 ap s9931d ap S9)sI| SI|

suep sasn[oul sajuesodwod S| S83N0} NHaJ JIOAR,P SNOA-ZaINSSE ‘uoije|elsul,| 1aInqop ap JUeAY :NOILNILLY

S$303id 3d S31SI1



JuauewJlad poddns awwod abeas|
ap Jsodsip un Jasiin sed aN ‘saAelb sainssa|q
sop Jauuoiseddo jesnod e@d ‘Jaoe|dop 8s no
19SIBA JleAap B|NJIYaA 9| IS ‘saldoidde spoddns
sop Jns asodal au 19-1Nj92 anb sulow e ajnNdIyoA
9| snos sdiod np saied sap Jasodxe siewel aN

ININISSILYANY

"JIOW ap No saAelBb sainsss|q ap senbsu
S9| JBJIAD,P Ulje JuswaAnow use sedald sep Uulo)
s1610p s8] NO sulew s8| JapJes) - S8|iqow S803ld

INJWISSILYTAVY

‘saJiejuswglddns sjuswsubiasusa. sep spoddy (31 ON

*9J|1udyd ap sawalshAs xne
}@ 9|NOIY9dA ne sabewwop sap Jaulesjud jerinod
19}IA9,] & sed juaiated au uo Is ‘Inb asnasabuep
juswsajqissod uollenyis aun anbipu] :NOILNILLY

"sa.n|niq sep Jesneo
Juslelinod Inb sepneyd sedeuNns xne uonusny

INJWISSILYIANV

"9)11N23S ud Jg||ieAed) A 1nad uo,nb
1@ 9JIqowwl ualq 1S 9IN2IYdA 9] anb Jainsse,s

INJWISSILYTAV

"salie)inogs (abens| ap Jisodsip no)
spoddns sap Uns 8|N2IYDA 9] J9||BISuUl 18 JI9ASIN0S

ININISSILYANY VWV

"Jndjow 8| Joadnod
19 )YJed B UOISS|WSuel} B| aJjdW ‘NnesAlu ne
1} aue|d 82BuNS BuUN NS 9|NJIYIA 9| Jasi|iqoww|

INJWISSILYIANV

"sIN8)09)0.4d SallaA Sap 18 sjueb sap Jspod
LINIWNISSILIIANVY WV

‘'soAelb S8INsSa|q SOp NO oW e[ Jauleljud
yeunod ‘syng| e sed jusinled au uo 1S ‘Inb
asnalobuep juswalqissod uopen)is aun anbipu)

INJWISSILYIAV

:Jalnoiued us syusweaublasual
sop Jaublnos ap ulje SJUBAINS SINa]ledlpul sjow
18 S9|0qWIAS S9| ‘UBWNOOp 80 suep ‘esljiin uQ

SHN31VOIANI S1IONW 13 SFTOANAS

"9|NJIYSA 8JJ0A Bp djopow
ne S9I00SSEe suljogJeq Sap aJdlle 19
JUBAE SJUBP 9P SBIQUIOU S| JapleA
10 uoneaydde,p apinb ne Japadoe
Jnod aj104p B YO 9p09o 9| Jauueds

‘NOILVTIVLSNI LNVAY S3INFLSAS
S3d SOIlvd S3d  NOILVAIVA

"Inajesi|in,| ap janueyy
np a)ueJ/es) UuolD8S e| JIoA "9slolne oswe)
2J1BUUOISSBOUOD UN Zayo 8wa)sAs 8| Ja|eisu|

INJWISSILYIANV

SLIN3INISSILHINVY

"9SS)IA B| Bp djuenodwi UoONPYY .

"8NJIYSA Np sjusuewsad UOHEOLIPO e

'S9]JUBAINS SUONIEPUBILLIODS. 18 SBJUIBIIUOD ST
auuoISe220 UbIsSap 8| ‘a|NJIYSA ap 8j9poW 82 JNod

"9|N2IYdA ne Jsjodde e ainaulw uolesyIpow
ap no aoualgusul aiobg| ap ayjqissod e A
[| 'uonEesI|N,| 8p NO UOIe||BISul,| B SJO| SSJUIBIUOD
sop Jasouab 1nad so|UByYD op BwdIsAs un

S31INIVHLNOD / S3NOHVINIS

jseoel) sa) sie} ‘za||y

¢selewndo uosiejoly sUN,p 18 SYIGEIS BUN,P ‘H|IGOL BUN,P ‘UOIdEI} SUN,P JBIDYBUS] € Joid

"oswie) S9||ludyd ap SOWLISAS SO} DOAE 9}1INJYS B)N0) US JIUBASI
10 alpual A} sedinod ny ‘suoiipuod sajjenb suep 18 no auodwi nad “Jie uigid us ainjusAe aun p ajgnb e e no
9|0SI }9|BYD UO)} SISA 8}N0J US ‘Ulella} Uo} Jluajasjua,p uiel} ua ‘eoe|b uns ayodad e| e ‘asseyod e| e slos n} anb
‘sulelsa} sa| snoj Jns Joj snid JojieAed) ap aipewlad 9} }o ulo] snid Jeusawe,} Jnod snduod Juos synpoid SoN

"900.9) 819Q 8un 8|NJIYSA UO) 8p alie) Jnod Sa||lusyd ap SaWISAS SOU ISIOYD JIOAR,p 10J8\

oswie9) djlwej B] Suep anuaAualg



‘epeue) ne gwudw|
"OUl OSWED ZZ0Z® "SOAI9SaI SHOIp SNoL
*oul oswe) ap sanbJew sap JUos ON }0 @

VAvNVO
€00 N69 DD ‘uebjuimeys
V (8007 - [|Ing &NJ ‘291 ¥

*oUl OSWED
suodsiamodoswes® yi[m]
spodsiomodosweo® R} [s]*[m]

woo ulsyoIw@weisAsyoensmd BN 00" OSWED" MMM

‘Ipalpuan ne

Ipun| Np oswe) ap uainos ap adinbg,| 99Ae Janbiunwwod zaAnod SNOA ‘Bwd)sAs ne 91| swg|qold un aipnosal ap

ainsaw ud sed J10s au |I,nb JueusApy "IN3INQLIISIP NO SJIBULIOISSBIUOD 8J4]0A PJIOJE,p J8}oejuo ‘awa|qoid ap seo ug
INOINHOIL NIILNOS

-aijueseb e| Jed suaAno9 sed Juouas au Inb awysAs ne sinalew suq sap 3@ aginjewald ainsn aun Jasned
juaAnad }o sajjIUayo sap Juawajjiedp ap sanbsu sa| Juajuswbne a}Npuod ap sadA} sa) "‘sgpueWLIOID
sed juos au (99)sISSe UOI}daAIP B SIINJIYIA Xne jusawanbyloads snid) uonjadal e jo0 sopides sabelia
s3] no sanbsniq uooallp ap sjusawabueys sa| ‘@Alods 9)INpuod e awd)sAs 9| Jasiinp aiziuew
B| B 99I] JUaWa)oalIp }Sd OSWED Uoljoerl) ap awalsAs un,p sajuesodwod sap alA ap aainp e :NOILNILLY

‘uoljoe.) ap aW)sAs o] Jasi|in p 1o Jajelsulp ‘Jejquasse,p
JUBAB INSJESIN,| 8P [9NuewW 8| anb Isule ‘Jonue Us JUsWNOOp 89 JUSWSARUS)E alil Z9||INSA

INJWISSILYTANV




NVI-#1I|-50-0005
SIV10d

3103 ¥ 310 13 NIVERAL-IN0L S3INJIH3A 4n0d OSNV STTINIHI 30 SINLSAS
ST1JIHIA J015-AG-10IS / NIVERAL-TTV 40 SHILSAS XIVHL DSWV

NOLLYTIVLSNLO 30N *
SINTAQIN NOLLVTIVASNE -

 §

¢






